
Page 1 of 13 

Permit Fact Sheet 
General Information 

Permit Number:  WI-0020508-10-0 

Permittee Name: Village of Nichols 

Address: P O Box 169 

 

City/State/Zip: Nichols WI 54152 

Discharge Location: NW ¼,  SE ¼ , Sec 7, T24N, R17E, Town of Cicero, Outagamie County 

Receiving Water: Shioc River 

StreamFlow (Q7,10): 0.13 cfs (cubic feet per second) 

Stream 
Classification: 

Fish and aquatic life biological use (warm water sport fish community), recreation and non-public 
water supply 

Discharge Type: Existing, continuous 

Design Flow(s) Daily Maximum  0.165 MGD 

Weekly Maximum 0.101 MGD 

Monthly Maximum 0.050 MGD 

Annual Average 0.0316 MGD 

Significant Industrial 
Loading? 

Nichols Paper Products contributes 10% of the treatment facility’s total flow. Factory waste ink in 
discharge has occasionally impacted POTW treatment efficiency. Waste ink is now contained at 
the factory and hauled off site. 

Operator at Proper 
Grade? 

License for Operator in Charge is valid through 05/01/2024. SS certification is needed by six 
months from the effective date of the permit. 

Approved 
Pretreatment 
Program? 

N/A 

 
Facility Description 
The Village of Nichols, located in northern Outagamie County, owns and operates an activated sludge type wastewater 
treatment facility (WWTF). The concentric tank, package-plant facility includes; a 2016 refurbished, Gorman-Rupp 
influent lift station wet-well fitted with two new 3Hp Flygt submersible pumps and motors, preliminary treatment 
mechanical fine-screening (hydrosieve), influent sampling, an activated sludge biological treatment basin on the outer ring 
and a circular final clarifier in the center. Ferric Chloride is added in the aeration basin for phosphorus reduction. Effluent 
flow metering is achieved with a 90degree, V-notch weir followed by effluent sampling. Secondary effluent is seasonally 
disinfected with Sodium Hypochlorite solution, followed by Sodium Bisulfite solution for dechlorination. Final effluent 
flows by gravity into the Shioc River via outfall 001. Activated sludge is stabilized in an aerobic digestor vessel which 
occupies part of the outer tank ring next to the activated sludge basin. Digested liquid sludge is stored in an adjacent 
above ground Harvestor-style tank, prior to land application on approval agricultural fields. 

 



Page 2 of 13 

Substantial Compliance Determination 
Enforcement During Last Permit:  

After a desktop review of all discharge monitoring reports, CMARs, land app reports, CMOM, compliance schedule 
items, and a site visit on March 16, 2023, this facility has been found to be in substantial compliance with their current 
permit. 

Compliance determination was made by Barti Oumarou, Compliance Engineer, on March 23, 2023. 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

701 Flow is not monitored at this 
sample point 

Influent: Representative samples shall be collected after the 
headworks hydrosieve. 

001 0.021 MGD July 2017-December 
2023 

Effluent: Flow shall be measured with transducer at the 90-degree, 
v-notch weir. Composite and grab samples shall be collected after 
the final clarifier from the weir box preceding the chlorine contact 
tank, except that samples for total residual chlorine, fecal coliform, 
and Whole Effluent Toxicity shall be collected after dechlorination. 

002 9 dry U.S. tons per permit 
application 

Aerobically digested liquid, sludge samples shall be collected from 
the sludge storage tank. Composite samples of the sludge shall be 
collected after proper mixing. 

 

1 Influent – Monitoring Requirements 

1.1 Sample Point Number: 701- Influent 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

BOD5, Total   mg/L 2/Week 24-Hr Comp  

Suspended Solids, 
Total 

  mg/L 2/Week 24-Hr Comp  

1.1.1 Changes from Previous Permit: 
Flow monitoring removed and sample type changed from 24-hr flow proportional composite to 24-hr comp. There is no 
flow meter at this sample point. 

1.1.2 Explanation of Limits and Monitoring Requirements 
Influent monitoring is needed to assess loading to the facility and treatment performance.  Requirements for flow, BOD, 
and TSS are established in accordance with ch. NR 210.04(2), Wis. Adm. Code.   

 

 



Page 3 of 13 

2 Surface Water - Monitoring and Limitations 

2.1 Sample Point Number: 001- Effluent 
Monitoring Requirements and Effluent Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total Monthly Avg mg/L 

See Section 
2.2.1.3 

2/Week 24-Hr Flow 
Prop Comp 

See permit Section 2.2.1.3 
for limits for each month. 
See Section 5.4.6 for 
percent removal 
requirement. 

BOD5, Total Weekly Avg mg/L 

See Section 
2.2.1.3 

2/Week 24-Hr Flow 
Prop Comp 

"See Section 2.2.1.3 for 
limits for each month. See 
Section 5.4.6 for percent 
removal requirement. 

BOD5, Total Weekly Avg lbs/day 

See Section 
2.2.1.3 

2/Week Calculated See Section 2.2.1.3 for 
limits for each month. See 
Section 5.4.6 for percent 
removal requirement. 

Suspended Solids, 
Total 

Weekly Avg mg/L 

See Section 
2.2.1.4 

2/Week 24-Hr Flow 
Prop Comp 

See Section 2.2.1.4 for 
limits for each month. See 
Section 5.4.6 for percent 
removal requirement. 

Suspended Solids, 
Total 

Monthly Avg mg/L 

See Section 
2.2.1.4 

2/Week 24-Hr Flow 
Prop Comp 

See Section 2.2.1.4 for 
limits for each month. See 
Section 5.4.6 for percent 
removal requirement. 

Suspended Solids, 
Total 

Weekly Avg 13 lbs/day 2/Week Calculated  

Suspended Solids, 
Total 

Monthly Avg 8.1 lbs/day 2/Week Calculated  

Suspended Solids, 
Total 

  lbs/month Monthly Calculated Calculate the total monthly 
discharge of TSS and report 
on the last day of the month 
on the DMR. See TMDL 
Calculations section in the 
permit. 



Page 4 of 13 

Monitoring Requirements and Effluent Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Suspended Solids, 
Total 

  lbs/yr Monthly Calculated Calculate the 12-month 
rolling sum of total monthly 
mass of TSS discharged 
and report on the last day of 
the month on the DMR. See 
TMDL Calculations section 
in the permit. 

pH Field Daily Min 6.0 su 5/Week Grab  

pH Field Daily Max 9.0 su 5/Week Grab  

Dissolved Oxygen Daily Min 7.0 mg/L 5/Week Grab  

E. coli Geometric 
Mean - 
Monthly 

126 #/100 ml Weekly Grab Monitoring and limit 
effective May through 
September annually. 

E. coli % Exceedance 10 Percent Monthly Calculated Monitoring and limit 
effective May through 
September annually. See 
the E. coli Percent Limit 
section below. Enter the 
result in the DMR on the 
last day of the month. 

Chlorine, Total 
Residual 

Daily Max 38 µg/L 5/Week Grab Monitoring and limit 
effective May through 
September annually. 

Chlorine, Total 
Residual 

Weekly Avg 12 µg/L 5/Week Grab Monitoring and limit 
effective May through 
September annually. 

Chlorine, Total 
Residual 

Monthly Avg 12 µg/L 5/Week Grab Monitoring and limit 
effective May through 
September annually. 

Nitrogen, Ammonia 
(NH3-N) Total 

Daily Max 16 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 16 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 16 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Phosphorus, Total Monthly Avg 0.95 mg/L Weekly 24-Hr Flow 
Prop Comp 

 



Page 5 of 13 

Monitoring Requirements and Effluent Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Phosphorus, Total Monthly Avg 0.17 lbs/day Weekly Calculated Monitoring only upon 
permit effective date. Final 
TMDL-based mass limits 
go into effect per the 
phosphorus compliance 
schedule. See Phosphorus 